PARTS LIST

MODEL RQ-8

SeralPaalk




StraPack RQ-—-8

PARTS LIST

This parts |ist is inclusive. 1t contains ail parts found in the StraPack model RQ-8.

ORDERING INFORMATI!ON

fhen ordering from this booklet, please specify

(1) PART NUMBER, (@ DESCRIPTION and (3 QUANT I TY for each item,
For items marked X, also indicate STRAP WIDTH
ARCH SI1ZE aor VOLTAGE.

For the purposes of this |isting, only those parts which are normally assembled are broken
down into their component pieces. Individual parts, in turn, have been grouped by function
into categoriea.

They are found under the headings "ASSEMBLY", "GROUP™ or "UNIT"

By careful selection of part number, component parts can be obtained in various stages of
asseably.

Pre-assembled sets, groups or entire units can be ordered as easily as individual parts,
because a prat number has heen assigned to them as well. {f you wish to order a complete group,
for example, its part number will be found in Lhe bead iog of the appropridle pase.

EXPLANATION OF PART NUMBERS
All part numbers are the digit numbers.

Part numbers having this configuration 123-45-67830, are exciusively StraPack parts,

used only in StraPack strapping machines. The first three digits (123) indicate the model
numbers of the machine for which the part was erignatly created. Two middie digits (45),
show the unit numbare to which the part bolongs. Of the lact five digite, the first two
represent the group numbers(6),and assembly numbers (7),The last three d.zits {830) are the
special number assigned to that specific part. Part numbers which look |:ke this 1234-567830,
are assigned to commonty available parts not manufactured by StraPack. The first four

digits (1234) shox the part's classification, the last six digits (567830) represent the
type and size of part.

The eaart below caplafns tic abbreviations used in this parts Jisl [or comEoD DURS, doits, ¢id
The eatries will also show dinension in niflineler (dianeters x length) where applizable, F
example, & description suct as "HBS. MS & 127 refers do a Hex Sockel Balt, Sex in citgeter,

12ma in lepgih

CODING FOR NUTS, BOLTS, ETC.

Appearance Abbrevialien Desigration
i # B B % B
@m PMS nunmn\c;;. Serem
é)DDD ™S Tnusl:a; :’a]ﬂ\I;:j Screx
Flathead Hachine Sc-
FMS L) ;]LJ\;O;IHC 1944}
| w | g
Eum HBS i
a Hex Sockel Set
o | e |
Spriog Wash
@ sw ;;Lg“/;;:/f/*r—
o | w  hmn
&= BN Pusaiog Nul

ST Ey b




CONTENTS B
SEALING UNIT . J=Usa" 1ovk
Cam Group: - LI B
Interlock $haft Assembr| EEN 7T
$lide Table Grouo- AR F-7 MR-
-1 $lide Table Arm Assembly AF4F 77 ATwi
-2 Band Guide Arm Assembly-

N—=Y) 2 +bDRAK

1- N7 R AL 7-47

1 Fress Groow -0 - Fhar s 3t

1-3-1  Right Fress Arm Assembly:--- H I V2T-AFoi -

1-3-2  Center Press Arm Assembly--- 97" LAT-hT o Pe e
CONR—YNAME, RFTy 2 RQA-BOIBRSLOBENTAEhTHET, 1-3-3  Left Press Arm Assembly-

Heater Group--- -~
-2 Heater Arm Assembly

Seal ing Frame Group

Tension Group::=se==reer
1 Touch Roiier Arm AssemDiy-
-2 Tension Solenoid Assembiy-
3 Belt Tension Assemb|y-
FeEd GfﬁUD ............
Feed Shooter ASSemDly:'--
Feed Band Guide Assembly:-
Feed Upper Rolier Assembly<-':
Reverse Solenoide Joint Assembly YA -2YL 4
FH BEI1 lenston AssembIy«*<«* HR N RET

NRACINOHE. BEESHIVIXBEERCEESLETEL,
E-4-7-4Ts 40
FYuY Ry 47
QCONR=-VYZ M KDL ILRRENTLET,

ORMES 2y FTELTBRICEDENTLET.

CHeES SRS LUT v TV iaE—HOBSTRLEY,

OR L - ERanEL VBT ERLTT.

OWEEE No. 900X bF/v7 RG-8

#)

9SO0OO0—O0O01—1TO1T 10

FR Solencid Assembliy--------
Reverse Upper Roljer Assembly---
Right Bandway $1iding Group
Right Bandway Arm Assembiy--
ARCH URIT«vssosonnaad Ciesaw
Arch Frame & Cover Group
Arch Bandway Group:--
Right Bandway Assembiy
Arch Flap Group-:--
POOL UNJTerrenes
Pool Feed Group«---«--

FR S Y
UN' 3TN -0-7-Frite
BN MR AT
B|A VY T3df-hrvie

7-Fh-h & AN
jes WAL IT T
BN VN 924797
T-57357° 0 8-7"
7 -K1zgbe -

1

-1 Pool Feed Notor Assembly
-2 Pool Shooter in Assembly:-
1-3 Poal Shooter Out Assembly-
1-4 Pool Touch Roller Assemb!
-2 Self-Loading Group:------
-2-1 Self-Loading Flap Assembly
3 Pool Box Group-=<+=«-+ =+
REEL UNIT-+»
Reel Sroup- -
-1-1 Free Angle Bracket Holder Assembiye<<34
Reel Control Groupe:«-=ceerer e 3%
1 Reel Brake Arm Assembiy-
-2 Brake Beit Assembly---=----- 36
3 Soring Adjust Bracket Assembly
BODY UNJT-vermmmmmeeeneen 37
Body Group:-erreereeeenees
1 Upper Table(Front) Assambly-
-2 Upper Table(Rear) Assembliy--
ELECTRIC/CONTROL UNJT: -+ --40
1 Electric Group: -+ --40
4 Control Group»-»++ --42
-2-1 Control Box Assembly

3 Harness Group:-«-rrv--eersererooennnns 43

1z bES

BEES




azZy OB
LOCATION OF UNITS

L=YLd Az b

SEALING UNIT

800-01-80004
906"0"90005% 6 mm

Parts No. Description Aty Temarks
RE<s BaES #Hoa s H B " %
1} 800-01-1000C ° Cam Group Ay 47 1
2 300 31 -20002 3lide Tabie Group AV T B M-S |
3 9J0-01-30002 : Press Group TR T 1
4 900-01-40002 | Heater Group t-4-5 3-7" 1
5 9)0-01-50002 |Seaiing Frame G-cup P05 e-b -7 1
6 900-01-60001 | Tens o Grown 7Y AT 1
7 900-01-7C002 | Fesd Grow 2~ 87 v1 0§ ~ 15.5m
(7} . 906-C1-70002 | Feed Group 2=k H-7 T 5~6m
8 -80001 {Right Bandway Sliding Grous &N /b 9x4BARAY #-7 1

. 900-C1




I-1

h i T —

CAM GROU

900-01-10000

-1

b T —=

CAM GROUP

$00-01-10000

Ret No Partg Na Necrription 0"ty Rama rks
RUEES $LBEE B a s B 24 w =
1| 900-01-10110 | Band Guide Cam Wb b 4N bk 1
z | 300 01 10120 | Left Fress Cam LI 7 b XhA 1
3 | 800-01-10130 | Heater Cam t-i-hh 1
4 | 900-01-10141 | Center Press Cam -7 L Rhh 1
5 S00-01-10150 | Slide Table Cam A 7-F bk 1
6 500-01-10160 | Right Press Cam V7 VRhA 1
7 | S00-01-10170 |Right Bandway Cam HA VY Y1hk 1
8 | G00-01-10181 [Collar, t14 h3-, 114 2
9 1 00-01-10191 |Collar, t5 n~, 1 1
10§ 00-01-10211 [Caollas, t12 13-, 112 1
11 | 900-01-10221 | Collar, 19 13-, 19 1
12 900-01-10230 |[Collar, 12 h3-, 12 1
12 900-01-10241 | Collar, t10.5 b3-. 110.5 1
14 | 00-01-10250 |[Key, 7x7x81.5 -, Ta7x81.5 1
15 | 900-01-10260 |Key, 7x7x17 -, a7 1
16 | 900-01-10270 | Timing Plate AT b 1
17 | 900-01-10280 | 5eal {Airow) 7 B{RED) 2
18 | 900-01-10291 |Proximity Switch Bracket ut: S0 ol L 1
'3 | 900-01-10310 |Key, 5x5x20 ¥, 5x2l 1
20 100-01-10120 | Cam Shaft End Plate hhe R IvE T L-b 1
21 | U810-151123 | v-Belt, A-Z3 (SUHZ) VABE, A3 (50HZ) |
0810-151122 V-Belt, A-22 (60Hz) VA" Lb, A-22 (60HZ) )]
22 | 0611-026005 Bearing, 6005zz A 7Uyy, 60052z 1
2 0511-123516 Stoo Rirg, H-35 AT 0y, K-35 1
24 | 900-01-10321 |Collar, t5(8) £7-. t5(B) 1
41 900-01-10500 | Magnetic Clutch Set Y F9b079¥ 1
47 | 900-01-10600 | Magnetic Brake Set U A b4 1
43 | 900-01-11002 | Gear Box Assembly LRSI PEVIEPN 1
44 | 900-01-12000 | Interlock Shaft Assembly SEWIe T 904 1
51 0111-108020 HBS, MBx20 4
52 | 0291-106113 : HBS-C, N6x1§ MY 5 kb N6x15 | ]GT-LA
3 UIH-1ueut HES, MBX)Z i
5 6111-105025 . HBS, W5x25 3
55 1 0111-105015 | HBS, M5x15 2
55 1 0111-104012 | HBS, U4x12 8
57 | 0311-062010 P, W6 0.0.2C, t1) 1
53 | 0321-081520 | SW, M8 4
62 | 0321-0681215% ¥, NB 1
61 | 0321-050313 | S, N5 5
62 | 0321-040810 | SW, M4 8




AR T FTuid

I1-1-2 INTERLOCK SHAFT ASSEMBLY

800-01-12000

53

WY T Toia

1-1-2  INTERLOCK SHAFT ASSEMBLY  900-01-12000
Ref.No. Parts No. Description Q'ty Remarks
RHEES HaEs B s n BE " E

1 900-01-12111 | Interlock Shaft b1 1
2 | 900-01-12120 | Clutch Holder PIvFsLy - 1
3 | 900-01-12132 |FR Drive Pulley FRY 347 7 Y- 1
4 | 900-01-12141 |Tension Drive Puiley Foyash H7 T U= 1
5 | 900-01-12150 | Tension Clutch Collar Fr320793h7- 1
6 | 900-01-12160 |Key, 5x5x15 ¥-, 5x5x15 1
7 1 900-01-12170 | Collar, t3.5 h3-, t3.5 1
& | 900-01-12180 | Cullar, 10 h7-, 10 l
9 | 0611-026202 |Bearing. 6202zz AT, 620222 4
100 | 0811-151612 Stop Ring, WR-16 7Y MR-16 1
11 1 0511-131510 | Ston Ring, $-15 AT Uy, §-15 1
1Z | 0811-123916 Stop Ring, K-35 Aty U2y, H-35 1
41 | 900-01-12301 | Magnetic Clutch Set W 39k 1 | VCE 0.6-03
Sl Q111-106015 HBS, MEx1S 1
52 N123-108012 HES. M6x12 2
53 | 0151-104008 | TMS, M4x8 4
54 0161-104065 PMS, MdxG5 1
55 | 0181-104001 HN, N4 1
56 | 0311-062010 P, M6 (0.D.20, t1) 1
§7 | 0321-061215 W, NS 1




T4 KF=TN TN—=T

SLIDE TABLE GROUP

900-01-20002

A7 KF=TN TN—7

SLIDE TABLE GROUP

900-01-20002

Ret.No. Parts Ne. Description Q'ty Remarks
BHES MaEs O 23§ " o*

i UU-U1-20113 [ Shide Table -7 1

2 | 800-01-20122 |Band Guice Kb B AY 1

3 | 500-01-20131 |Stide Table Support 2540 77 M8 1

4 | 900-01-20140 | 5tide Table Stapper A7 F-T BAkaN ~ 1

5 900-01-20151 | Band Width Block N 945 27 0wy 1

6 900-01-20210 | Slide Table Screw, M5x18 -k *ew7, N5X18 2 | SCM 435

7 | 900-01-20170 | Sor:ng Hook C 7Y v 2

3 900-01-20180 | Arm Shaft T-L2x 34 1

9 | 900-01-20191 {Band Stop Guide Ko 220 4 1
41 | 806-01-21000 | Slide Table Arm Assembly 2V -7 NT-bTei 1
42 | 900-01-22000 |Band Guide Arm Assembly Wb 0 AN 7-6794 1

57 1 O111-105055 | HBS. W5x55 1
52 . D111-105025 | HBS, M5x25 1
83 0111-105018 ' HBS, M5x18 4
54 0121-10801G HSS, M8x10 1

55 0151-104010 THS. M4x1C 1

5€ 0311051010 PH, N5 (0.0.10) 4

57 | 0321-50913 | SW, N5 1




254 KF—TLT—h Taiyg

1-2-1  SLIDE TABLE ARM ASSEMBLY  800-01-21000 1-2-2 BAND GUIDE ARM ASSEMBLY  900-01-22000

e

Ref .No. Parts No. Description 0ty femarks Ref.No. 1 Parts No. Description ;Q'ty Remarks
RES Baks U R ] i3 " = BHES s 25 8 a2 H 3 ® %
T | 900-01-21110 {Slide Table Arm 24V 77 #7-4 1 T | 900-01-22110 i Band Guide Arm WAL 7-h
2 | 0611-026300 |Bearing, 63002z A PUsY, 63002z 1 2 | 081i-C20628 |Bearing, 628zz 7YY, 62822 1
3 0411-31A030 Spring Pin, 210x30 ATy, 10x30 1 a 0411-308022 Spring Pin, $Bx22 AT Uy, @Bk22 1
4 | 0520-111825 Bush, MB1825DU 7" vu1, NBI825DU 1 :




1-3

L An-—7

PRESS GROUP

900-01-30002

1-3

JLzx SL-F

PRESS GROUP

900-01-30002

Ref.Na. Parts No. Desce tption 0"ty Remarks

RHEE BaEs O B
1 1 900-01-30110 | Cutter Tension Spring A75-313R27 0.8 1
2 900-01-30120 | Spring Hook A FralPar % Y 1
3 900-01-30130 | Press Tension Spring, Right 7 0393127 U () 1
4 | 900-01-3014D | Press Tension Spring, Center 7' 0793[27 YY" {F) 1
5§ | 900-01-30150 |Press Tension Spring, Left 7 0928127 Y0y (&) 1
6 | 900-01-20180 | Arm Shaft 7-kre7b 1
41 | $00-01-31001 |Right Press Arm Assembly HET-kT9¥4 1
42 | 500-01-32001 | Center Press Arm Assenbly EA-7-L79)4 1
43 | 900-01-33001 | Left Press Arm Assemhly VIVF-L7v4 1
51 | 0261-108010 | HSS, M8xI0 { Flat Point ) ABRILHF S 1

M2x10, (P>




S4+7—b Toe

{_3-1  RIGHT PRESS ARM ASSEMBLY ~ 900-01-31001 (-3-2  CENTER PRESS ARM ASSEMBLY 800-01-32001

&
R
Ref.No. | Parts No. ‘ Description 'ty Remarks
RELES HaES | g & &aH B2 w® %
1 ‘ 900-G1-32111 | Center Press Arm th-7-h 1
Ref .No. ‘ Parts No. Description 1a'ty Remarks 2 | 900-D1-3ZiZ1 | cutter Lower 0-FD 1
ALES | B EHS I i ‘ - 3 i w % 3 960-01-32:31 | Cutter Base B -4 1
1 4 900-01-31120 | Press Spring 7 Ok Y 1
1 900-01-31110 | Right Press Arm oA T 5 0611-020628 | Bearing, 62Bzz A 7y, 6282z 1
2 | 900-D1-31121 | Cutter Upper hoh-L3 i 6 | 0411-308025 | Spring Pin, @¥xi> AUy, WS 1
3 900-01-31130 . Press Spring 7 uwha7 Ny 1 7 | 0411-306025 | Spring Fin, @6x23 WUy, $6x25 1
4 | DRII-070PZR | Bearing, 6282z NPy, 628zz 1 g | 0520-111825 | Bush, W5182500 7' »y1, MB18250U 1
5 | 0411-308025 spring Pin, ¢8x25 AU, DX 1
§ 0411-306025 Spring Pin, #6x25 AU s, H6xB 1 ‘
1 51 1 0112-005012 H8S, M5x12(SUS) P2
i 52 , 0161-105012 ' PMS, M5x12 }
N 53 . 181-105001 ~HN. K5 1
| | \ | i




LAY TFT—L T rios

1-3-3  LEFT PRESS ARM ASSEMBLY  800-01-33001

Ref.No. Parts No. Description 0ty Remarks
RLES HaEs # daa & F24. W ®

1| 900-01-33111 | Left Press Arm VIb7-h 1

2 | 900-01-33121 | Jaw Left LAY o 1

3 900-01-31130 | Press Spring 7 RyPIT Uy [

4 | 0611-020628 |Bearine. 6282z WU, 62872 t

5 | 0411-308025 |Spring Pin, #Bx25 Wy, e85 11

6 | 0411-306025 |Soring Pin. ®Bx25 U, Bx2S 1

7 0520-111825 | Bush, WB1825DU 7 1, MBI825DY 1




1-4

L—¥— Fa 7

HEATER GROUP

900-01-40002

)
|
P }
Ref .No. Parts No. Descr:ption 0"ty Remerks
Y%L BRES L 3 wE B
1 900-01-40110 Heater Caver b-5-an - 1
2 | 0890-480082 ¥E17 (BRER) 1| EmiRae
(2) | 0890-480085 Safety Marking {Hnt Surface) 1 | EX Soec.
4 | 900-01-40141 Heater Tension Spring L5827 Yy 1
5 900-01-20170 Soring Hook € AT L 1
41 900-01-41002 | Heater Assembly b-5-Tid 1
42 | 900-01-42000 | Heater Arm Assembly b-5-7-47704 1
51 £141-105010 FKS, N5x10 2

E=%— T—& Tvid

1-4-2  HEATER ARM ASSEMBLY  900-01-42000
B

Ret.No. Parts No. Description 0"ty femarks
AHEE BRES e 2 H 58 w =

1| 900-01-42110 | Keater Arm e-a-7-h 1

2 | S00-01-42120 | Heater Arm Hclder t-9-7-Wiry - 1

3 | 900-01-42130 | Heater Holder L-g-day - 1

4 | 0611-p20628 |Bearing, 5282z ALY, 6282z 1

5 0411-3080"8 Sorivg Fin, @818 A7y, @818 1

6 | 0520-111825 | Bush, NBIBZSOU 7 w2, MB1B25DU 1

g1 1 0%11-105030 | H3S. W5x30 2

52 | 0131-105025  HB, Mox25 1

53 ] 0131-iC5015  HB, Mox'S 1

54 0311-051208 PN, M3 2




Py R S PR R 4

f-5 SEALING FRAME GROUP

900-01-50002 1-5

L= TIL—b =T

900-01-50002

SEALING FRAME GROUP

I
10"ty

Ref Rn. Parts Na. Bescr iption Remarks
AEES BRES M@ B K 23
1 | 900-01-50112 - Right Frame EEE 1
2 000-01-50121 Left Frame Focdas ]
k] 900-01-50132 @ FR Base FRN -1 1
4 900-01-50140 | Frame Stay (A) E8AT-(A) 3
§ | 900-01-50152 | Frame Stay (8) EHIT-E) 1
€ 0520-131815 Bush, MB1815-26FDU 7' »3, MB1BIS-26FDU 2
7 | 0520-111815 Bush, MB18150U 7" vy1, MB1B1SDU 2
51 0111-108025 HBS, M8x25 4
52 ; 0111-106020 HBS, M6xZ0 3
53 n111-10507% HRS. NSx7S 4
54 1 0111-105020 HBS. M5x20 6
55 0321081520 SY, Mg 4
56 | 0321-061215 S¥, N6 1
57 0311-081818 bW, Mg 4
58 | 0311-061310 P, M6 1
59 | 013t-105055 HB, M5x55 [+ 4
60 | 0181-105001 N, M5 1
-1 0311-051208 PW, M3 1

10



11

1-6

Fowar Fu—7

TENSION GROUP

900-01-60001

1-6

Frvar -

TENSTON GROUP

900-01-60001

Ref .No. Parts No. Description Q'ty Remarks
REEHS B Ee # o&® iz ®
1| €C0-01-60112 |Band Gu'de Plate, Front WA 48 7 1-H(ED 1
2 | SC0-01-AO120 | Tersion Reller End Plate FAIRR=S-TUL T b 1
3 | S00-0t-60131 | Tension Reller -3~ 1
4 1 500-01-60140 ' Tension Pulley 79/ Y- 1
S | 900-01-6¢151  Touch Reller Arm Shaft FaF-7-7-hn 7 1
€ ' B800-0'-60210 | Band Guide Piate, LT B 1
Right Rear €]
7 . 900-01-6022C | Band Guide Plate Collar NoFHAY 7 LM 1
g 100-C2-1011G | Flap Cushion 7337 d¥vay 1
§ | 08i0-151536 | v-Beit, H-36 V-4 b, W36 ]
1 | 0511-110808 | Stoo Ring, £-8 A7 VY, E-8 1
41 | 90C-01-60200 |Band Guide Plate NN D AN 7 L+ 4]
(Right Rear)Set (Hi# )
42 900-01-6C301 | Gear Box Sat o2t 3 3 1 | GOA-4019
43 | 800-01-81000 | Touch Roller Arm Assenbly  ¥s%0-5-7-L7v4 1
44 | 900-01-82000 | Tension Solenoid Assembly  FovasVb/4b 7974 1
45 900-01-63001 | Belt Tension Assembiy A YTy 1
51 0111-168025 HBS ,M8x25 4
52 0111-166015 HBS . M6x15 i
53 0111-105015 HB$,M5x15 4
54 0111-105012 H3$ . M5x12 4
55 #11-104012 HBS . N4x12 1
56 0°81-1060C1 N, M6 3
57 0221-205062 Wing Nut, WS ok, WS 2
58 (291-536085 HSS, N6x15 (Full Dog Point) SEA{IL®HF Y 1
MBx15. (#E4)

59 | 0311-081816 | PH,M8 4
60 | C311-0E1310 | PH, M5 3
61 C311-031278 PHMS 2
£2 | 0321-081520  SN,MB 4
63 { 0321-0E1215  SW.N6 1
64 0321-050913 SH.N5 8
65 | 0321-04081C | SH.M4 1




vFO—F=F =4

1-6-1  TOUCK ROLLER ARM ASSEMBLY 900-01-61000

FoFA~F=T—h Tuwiry

1-6-1 TOUCH ROLLER ARM ASSEMBLY 900-01-61000
Ref .No. Parts No. Deseription 0ty PRemarks
BHES HMaxg ELIN DA k32 4 w *

1 900-01-61110 | Touch Relier Arm J930-3-7-h 1
2 | 900-01-61120 | Touch Roller Shaft 4730-3-7e7t 1
3 900 01 61131 | Bar Guide Bluck. Right NP WY 7 i Ch) 1
4 | 900-01-61140 |Band Guide Block Holder NYE WAV 7 oodbng - 1
5 [ 900-01-61210 § Touch Roller Yuin-3- 1
6 | 0611-026001 Bearing, 60G1zz AT, 60012z 2
7 1 0511-131210 Stop Ring, $-12 T, $-12 1
8 [ 0511-122B12 | Stop Ring. H-28 AT U, H-28 1
9 | 0520-131010 | Bush, B1010-18FDU 7 »2, WBI0I0-18FDY 2
41 $00-01-61200 ) Touch Roller Set YvFo-5-tvh m
51 0161-104010 [ PNS, N4x1G 2
sz | 0181 108007 ) HN, W 1
83 { 0311-081816 P, Mg 1
54 | 0321-081520 SH, N8 1

12



tranVl-SA K Faise

[-8-2  TENSION SOLENOID ASSEMBLY

800-01-62000

Ref .No. ; Parts No. Description Qty Remarks
AHES, BIBS LI NE " %
1 ‘ 900-01-62110 | Tension Solenoid Base Fevayfo F A -1 1
2t 900-01-62120 | Tensicn Solenoid Adjuster Frvayli{F 7«25~ 1

3 ¢ D411-304015

41" 900-01-62200

51 0111-104008
52 ; 0321-040810

Spring Pir, @4xis U s, $éx1S

Solennid Set(S0L2) S 2 (5012)

HBS. M4x8
W, M4

$5-163-508C (36w)

13

1-6-3

BELT TENSION ASSEMBLY

AU bhFLia Polis

o
/®\§®§2 )

900-01-63001

53

Ref _No. Parts No. Description 0ty Remarks
RHiEs BRES LI 3¢ £

! 900-01-63111 | Idler Rollor Brocket (83 7{F 3-8-5-7 24 (B2 1

2 | 0611-020608  Bearing. 608zz ATYRY, 60Bzz 2

51 C111-108030 HB3. M3X3C 1

52 0181-10B001 i HN, MB 1

53 | C321-08152C ' SW, M8 1




Tk -

Ta—=t I

I 1-7 FEED GROUP 900-01-70002
FEED GROUP 900-01-70002
306-01-70002 xsm 906-01-70002 xenm
41, (41} Ref.No. Parts No. Description Q'ty | Remarks
52 RHES | 2RES LI BR| B E
1 902-01-70112 | FR Roller FR o=7= 2
2 | 900-01-T0121 §FR Pulley FR 7 -9~ 2
3 | 900-01-T0130 | Feed Spring Za-b 37 Y 1 | 9~15.5m
(3) | 900-01-70140 |Reverse Roller Release Spring M -ABAIEKA7 Uy 1 | 5~6m
4 | 900-01-7T0140 | Reverse Roller Release Spring YN ~AMIA7 1/ 1
5 | 900-01-70151 | Feed Spring Adiuster J4=V A7 YU 7Y 228 1
6 | 900-01-70162 | Reverse Unoer Shaft Lever Y =279V A THA - 1
7 | 900-01-7017Y | Feed Ubcer Shaft Soring Hook 1
T4k Tul =e7427° U0 Tl
8 | 900-01-70181 | Feed Band Cuide Coltar PERL L I 1
G | 0611-026002 | Bearing, 6002zz N7y, 60022z 4
10 0511-026001 Bearins, 600%z2 RN, 600122 4
11 0491-121600 Snap Pin, Na.l6 12777, No.16 1
2 0451-120800 Srap Pin, No. € 27y, No. 6 1
13 051:-131210 | Stop Ring, §-12 AbeT YA, S-12 2
13 0511-123212 Stop Ring, H-32 aty7"ues, W32 4
15 - 0511-122812 | Stop Ring, H-28 AT, H-28 4
16 . 0B10-152308 | Micro V-Belt, 330J-3 490V BE, 33043 1
17 | 100-04-20190 |Brake Tension Spring fing 7 =R by Uy 3
18 | 0890-290C01 | Twist Stoprer S4ARRESN - 1
41 900-01-71001 | Feed Shooter Assembly T4} #3-4-72v4 1
(41) | 906-50-31C01 | Feed Shooter Assembly 24-¥ ya-8-Tein 1 | 9~15.5m
42 | 900-01-72000 | Feed Band Guide Assembiv Tk N B AN Toi 1 | 6., 5o, 1/47
43 | 900-01-73000 ! Feed Upper Rolier Assemdly J4-4 7l 0-3-Twiq 1
44 | 900-D1-74001 | Reverse Solenoid Joint Assembly 1
UN AW T ad b e
45 900-01-75002 | FR Beft Tensicn Assembly FRY M5ias T 1
46 900-01-76001 | FR Solenoid Assembly FRA Y 7994 1
47 | 900-01-77002 | Reverse Upper Rol ler Assembly N -27si\ -0-3-Fy24 1} 9~15.5m
€47) | 906-50-32001 | Reverse Uuper Ruller Assemzly YN A7 B 7 Fevr V| 5- 6mm
51 1 0111-105040 : HBS, HSx40 /4
52 0111-105015 HBS, Moxlh z
53 : O0111-108012 | KBS, W5xi2 q
54 | 0121-106008 | K35, WGx8 4
55 0181-105001 HN, W5 1
56 0191-205011 CN, U5 1
57 0311-051208 7, W5 5
58 0321050913 SW, K5 6
59 | D311-061616 | FPW. M5 2
60 £291-105112 HBs-C, W12 A 3 Rh MOx12 Z | GT-LA
61 C111-104015 HBS, M4x15 lo2
62 C181-10400% HN, #4 f 2

14



Ta4—F Va—F-—

1-7-1  FEED SHOOTER

Fad

ASSEMBLY  900-01-71001

906-50-31001sxemm

53

3
¢

3
' g

$3

3)
+
@
i
u\

\M\Q N

/
&
/
A

{2

o

Ref.No. Parts No. Description ty Remarks
RUES BaEs B & & B 34 -3
1 S00-01-71111 | Feed Slwole 71 Py 1 | 9--15.5mm
(1) | 906-50-31111 | Feed Shooter 4=k a-h- b Smw—-1/47
2 | 900-01-71121 | Feed Shooter Cover, Right 74~ ¥2-5-hi' -(:5) 1 9~15.5m
(2 | 906-50-31121 | Feed Shooter Cover, Right  Z4=t ¥a-%-B\ -(f) 1 i 5~6mm
3 | 900-01-71131 | Feed Shooter Lover, Lett 4=V 29I - (&) 1 | $~15.5mm
(3) | 906-50-31131 | Feed Shooter Cover, Left T-F ya-9-hh - (%) 1 | 5~6om
4 | 900-01-71141 | Adjust Plate {A) 74 € AR L-H(R) 1 1 9~15.5m
(4) | 905-50-31140 | Adjust Plate {B) 77«27 L-4(B) 1 | 5~6m
51 | 0111-104006 | HBS, Wdx6 1 19~15.5m
(51> | ©111-104006 | HBS, M4x6 2 | 5~6mm
52 | 0111-104030 [ HBS, Mdx30 1| &3y
53 | 0151-104010 | TNS, M4xID 4
54 0181-104001 HN, M4 1

15

1-1-2

Ti— RN EHAE Poia

FEED BAND GUIDE ASSEMBLY

900-01-72000

Ref .No. Parts No. Description 0ty Remarks
ALES | HLES B & BB R " %
1 | 900-01-72111 | Band Guide Plate, Kot 47 b+ 1
Left Rear (Z%)
2 | 900-01-72120 |Band Guide Stopper N UR Y Thal - 1
3 | %0-01-72213 | Feed Band Guide Flate TN A AN T b 1
4 | 900-C1-72220 . Bush Collar 7' wahi- 1
§ | 900-01-80220 ,Band Guide Plate Collar N b A T bbb 1
6 . 0520130812 Bush, LIT 0812 7 v, LFF-0812 1
4 ¢ 900-0i-72100 | Feed Band Guide T A i
(Left Rear) Set (E@)tat
42 | 800-01-72200 | teed Hand Luide JmE A i
Ptate Set 7 b-pta b
91 | G111-104012 | HBS, MAxiZ 1
62 | C111-104008 | HBS, Mdx3 1
53 | (311-041008 i PW, M4 1
S4 | 0321-040810  SH, M4 2




Za~FF wi8—-0~F~ Tuia U2l s Heta 4o b P wira

1-7-3 FEED UPPER ROLLER ASSEMBLY 800-01-73000 f-1-4 REVERSE SOLENOID 800-01-74001
JOINT ASSEMBLY

WD

|
Ref.No. Parts Ro. Description Q'ty Remarks
BiHES fLEE LS »E [
t | 900-01-73111 | FR Upper Roller Shaft FR7SN ~n-3-o47b 1 Ref.No. Parts No. Description 10ty Rermarks
2 | 900-01-73210 | Feed Upper Roller J4-b 7o -D-5- 1 RuES HaEE $ & & =43 " &
3 G611 020608 Dearing, G08zz N RS, G0Bzz 1 +
4 0511-12221¢ Stop Ring, H-22 AT, W22 1 i 900-01-74111 | Reverse Solennid W LAY Y itk |
5 0511-1308C8 Stop Ring, 5-8 e I, S8 1 Joint Red !
2 900-01-74120 | Reverse Spring YiY -R37 U 1
3 900-Ul-/413t | Heverse pring Adfuster U ARSI 1 e M- |
41 | 900-01-73200 | Feed Upper Roller Set 244 7o -0-5-twb ] ‘
51 | 0181-105001 | HN, M5 ]

16



FRRLEFvary Tadd

1-7-5  FR BELT TENSION ASSEMBLY  900-01-75002

Rof .No. parts No. Descrintion 0ty  Romarks
RHES | BB B EER 8 3 w %

1 900-01-75113 | Idler Pulley P4V 5-7 Y- 1

z | 900-01-75122 | idler Ruller Brackel (A)  FAb' 5-0-3-7 397H(A) 1

3 | 0611-020628 Bearing, 6282z N, 62822 1

4 | 0811-122412 Stop Ring, H-24 b7 44, H-24 1

51 | 0111-108015 HBS, MBx1S 1

52 | 0311-081816 PN, MB 2

17




1-7-6

FRZV/AF Ty
FR SOLENOID ASSEMBLY

900-01-76001

1-7-6

FRYL/A{F Tova«

FR SOLENOID ASSEMBLY

800-01-76001

Ref .No. Parts No. Description Gty Remarks
REES s &b aa y k233
900-01-75112 | *R Soleno:d Base FROLJAR A =R 1
AN0-01-76'21 | Reverse Salenaid 2L 1
Link Plate o7 -
3 500-01-76"32 | Feed Roller Opener 74V 0-3-%-7" - 1
4 0411-3040°5 Spring Pin, @4x15 TUAE Y, d4x15 1
5 0891-3200°0 Bush, 6x22 7 wy1, 6x22 1
€ | 0411-3060%5 {Spring Pin, &6x15 AUy, @615 1
41 U0-U1-75201 | Yolenotd $et(SCLE) V2 (TR S UR) 11 55-160-114013w)
47 | 300-C1-76300 | Solenoid Sex(SCL1) NI o {SOLY) 1| $5-163-506C (36w)
51 J111-106040 HBS, MBx4) 1
52 | 0111-105045 | HBS, Wbx45 1
53 J1'1-104010 HBS, M4x1D 2
S4 | M1-10400R | KRS, MAvR 2
55 | 0112-004025 | HBS, MAxZb (SUS) Pl gRY
56 0181-1086001 H, N6 2
57 J181-105001 HN, N3 2
58 | D181 104001 | IN, N4 H
56 1 33:11-061310 | FW, N6 {
60 | 0321-040810 | SW. M4 4




UR—TPan—O—F— Fuirs HAETzAMRIN—T

1-7-7 REVERSE UPPER  900-01-77002 1-8  RIGHT BANDWAY SLIDING GROUP  800-01-80002
ROLLER ASSEMBLY ~ 906-50-32001 wemm

\
1
L]
3 \ '
o9
\ @ 3
!

T Re+ No. Parts No. Description Loty Remarks
Ref.No. |  Parts No. ‘ Description Oty Remarks BUR=S naEsS B s KB [:4- w %
RHES HaEs W8 2K e £ 2 +

T © 1 500-01-80110 |Right Bandway Arm Shaft T-kire2b 1

1, 900 01 73111 PR Upper Noller Shaft FR721 ~a-5-2¢0} 1 ? | Q00-01-86123 | Rizht Bandway Rail E=H A () 1
2 ‘ 900-C1-77120 | Reverse Upper Roller YN 2790 -C-5- T 19~15.5mm 3 | 9060-01-80130 | Aight Bandway Sering BN F A7 1
(2) | 906-50-32320 | Reverse Lpper Rolter YN =27 G- T | 5~6m 4 | 0511-11701C | Stop Ring, E-10 by, £-10 1
3 | 0611-020608 Bearing. 608zz NP, 8082z 2
5 0511-130808 Slop Hing., 3-8 Aty7 U0, 5-8 1
41 900-01-8100% | Right Bandway Arm Assembly BN A AT LTy L
1
41, 900-01-77112 | Reverse Uoper Roller Set UN RPN -B-5tab | 0D | 9~15.5m
(41) = 906-50-32311 | Reverse Upper Roller Set N =A72-0-3-tsb | (1) | 5~6mn 51 0111-1€5320 HBS, M5x20 1
‘\ 52 0r51-1¢5012 TNS, M5x12 2
‘ i
i L

19



B NPT~ Towa

1-8-1 RIGHT BANDWAY ARM ASSEMBLY 800-01-81001

Bk T2AT—L Ty

1-8-1  RIGHT BANDWAY ARM ASSEMBLY $00-01-61001
Ref.No. Parts No. Description 1Q"ty Remarks
EHER BEER L -3 w oz

1 9C0-01-81111 | Right Bandway Arm BN A 1474 1
2 | 9C0-01-81121 |Right Bandway Bracket BN 9147 Fheb 1
3 3C0-01-81130 | Spring Hoak A7 P 1
5 3C0-01-81151 |Right Bandway Joint BN N 94y adeb 1
€ | 0E11-G20638 | Bearing, 6382z N7, 63822 1
7 0411-308020 Spring Pin, ¢8x20 ATUAE Y, $8x20 1
8 0520-131210 Bush, NBi210-20F0U 7 w2, WB1210-20FDY 1
9 | 0520-111210 | Bush, NB1210DU 7 991, MB1210DU 1
10 0520~ 140605 Busl:, 80F-0505 7' 91, 8CF-0505 2
1 J511-130807 Stop Ring, 5-6 A7, 56 1
12 | 300-01-81170 | .oint Bolt ¥ a{7hE B 1
5

52 0111-105020 HBS, NSxZ0 1
53 0111-108012 | HBS, WSx12 2z
EE 0181-10e00 HN, Me 1
56 0181-105€01 HN. M5 1
57 - 0311-081816 | PW, M8 1
59 0311-051208 | PK, M5 2
50 3N, M5 L4}

0321-030913

20



T—F 2zt

ARCH UNIT

900-02-90001

906-02-90001 x6mm

Ref.No. |

Parts No. Description 'ty Remarks
BHEZ mass & 2 "e [ B 3
1 900-02-10001 | Arch Frave & Cover Grotp 7-F7k~h & IV -5"4-7 i
21 900-02-20000 | Arct Bandway Group -8 4 -7 T 9~15.5 mm
(2) | 906 02 20000 | Aich Bandway Grouw Sy 7 115 -6, Cx8 -12 mm
3 900-02-30000 | Arch Flap Group 7-$7590" 000 T .9~15.5 mm
(3) | 906-02-3000C | Arch Flap Group 7-F3307 N7 1 5~6. Ex9~12 mm




T—F7b—4 & Hil—

Th—7

FP=FFl—t K= 1, —

o-1  ARCH FRAME & COVER GROUP 900-02-10001 2-1  ARCH FRAME & COVER GROUP  900-02-10001
Ret.No. Parts No. Description 0"ty | Remarks
REgES UL g ah & A i BR W %

t 900-02-1011C¢ | Connecting ©!ate Eintk 2
2 900-02-10123 | Band Cuire. Right WA GE) 1
3 | 900-02-10131 | Band Guide Left Spacer Wb A R R 4~ | 1
4 | 800-02-10140 | Label (Stra”ack) IV W(StraPack) 1
5 900-20-13110 | Arch Frave. Right 7-F-h () 1 | 500H
6 500-20-13120 | Arch Frave, Left 7-FN-h (&) 1 | 500
7 500-20-13130 | Arch Cover, Right -+ - () 1 | S00H
8 | 8900-20-13140 | Arch Cover, Left 7-FI0 - (&) 1 | 5004
9 900-61-10111 | Band Cuide, Left KoY ) 1 6500
0 900-61-10120 | Arch Frare, Upper 7-F-h (£} 1 | 650%
| 900-61-10130 | Arch Cover, Upper 730 - (E) 1 1650
12 | 0893-480080 ik (RBEE 1B
13 0830-480131 RE-7 G-75%) 2 | BR
0890-480132 | Safety Marking {Arch) 2 | EX Spec.
8 0111-1C8015 HBS, M8x15 4
52 | 0111-105015 HBS. M5x15 3
53 0111-105010 HBS, M5x10 4
54 | 0151-105008 THS, M58 6
55 | 0251-105010 HFS, M5x10 ABFImE b, N5x10 4
56 0291-105059 BB, M5x10 REBFH 54 1, W10 4
57 0311-081616 PH. N8 4 |
58 0311-051208 PW, MS 7
59 0321-081520 S¥, M8 44
60 0321-050913 S¥, S 7 ‘.
|
i
|
i
\

22



Z3

F—F Kr¥ozd IN—=7

ARCH BANDWAY GROUP  900-02-20000

906-02-20000 % & mn

2-2

2-2

7-¥F

Ko kY4 TUN=T

ARCH BANDWAY GROUP

800-02-20000

806-02-20000 x 6mm

Re:f.No. Parts No. Descr iption 8ty Remarks
RHEES | HagsS I o1 ¥E " Oz
1 |900-02-20110 | Bandway Corner, Left Lower ¥t 91f, 3-3-(EF) 119~ 155m
(1) { 906-02-20110 ! Bandway Corner. Left Lower N v+ 92f, 4-(ETF) 1 15 ~ 6,Ex9 ~12m
2 | 800-02-20120 " Bandway, Upper Ny (B) 1 (8~ 155m
(2) | 906-02-20120 - Bandway, Upper b oxd (B) 1 {5~6m
3 | WU-UZ-2U13V | Bandway Corner, upper Wi 9rIg, 4-1-Ck) vz |9~ 15.5 mm
(3) | 906-02-20130 | Bandway Corner, Upper N9, 14-(k) 2 (5~6m
4 | 900-C2-20141 | Bandway Corner, Right Lower N4 92f, 1=-(EF) | 1 |9~ 15.5m
(4) | 906-02-20140 | Bancway Cornar, Right Lower N 7V arf, 1-+-(FTF) 1 |f~Ffmm
5 1900-20-13150 | Bandway, Side Nbd (BE) 2 | 500H,9 ~ 15.5mm
(5) | 906-20-13110 | Bandway, Side Nob o (BE) 2 | 500H,5 ~ 6 mm
5 | 900-61-10140 | Bandway, Left Wb 9 (A0) 1 | 6508, ~ 15.5am
(6) | 906-61-10110 | Bandway, Left N9 (AO) 1 [650W.5 ~6ma
5
(&)
41 | D0O-02-21002 | Right Bandway Assembiy ESTOY N ER 1 8 ~ 15.5 mm
52 (41) | 906-50-22002 | Right Bandway Assemdly %A 7k 93(Psys 1 . 5~6om
(41) | 806-51-22000 | Right Bandway Assembly BNV {7 1 (Ex3 ~ 12 m
51 | 0151-104008 | TMS, M4x8 1
52 | 0251-104°C1 | HN-C, M4 MBIFES b M4 23




B kg4 Ty

e _09- 2-0-1 RIGHT 900-02-21002
BAND@L?“XSSEMBLY ggg-g%_§£88§X5m~em BANDWAY ASSEMBLY 906-50-22002%Sm~6om
806-51-22000x x w1 200 906-51-220005e w1 2

2-2-1

Ref.No. Parts No. Description Q'ty Remarks
REES | Hags 0 & & B g "
1| 90C-02-21113 | Right Bandway, Upper BN 2V 914 (L) 1|9~ 15.5mm
(1) | 906-30-34154 | Right Bandway, Upper &N v 914 (L&) T |5~6mmEx9~12m
2 | 900-02-21122 | Band Adjuster N b 79 v 2%~ 1|9~ 15.5 mn
{2) 1906-50-22113 | Band Adjuster N yb 75 x39- 1 15~6m
€2) | 906-31-22112 | Band Adjuster NN T xRy 1 |Ex9 ~ 1z mm
/<77 3 1900-02-21131 | Right Bandway, Lower B 9 (F) 119 ~ 15.5 mm
s - 3) | 90B-50-34161 [ Right Bandway, Lower  # vk 911 (F) 1 |5~6m, Ex9~12m

5 - 900-02-21154 | Right Bardway Base BN 01N - 1 |9 ~155m
(5) 9DB-50-34114 | Right Bardway Base BN UF 924N -1 1 [5~6mm Ex9 ~ 12 m
(€) 906-50-34142 | Slide Flap AV 7347 1 |5~6mm

Y 0151104072 | TUS, MAL12

52 0151-104CC8 | TNS, N&x8

53 0311-04°CI0 | PH. M4 (B ax10xtD)

54 029'-1041C1 | HN-C, M4 DAEVES o M
35 032:-040810 | SW, M4

36 0117-104CC8 | HBS, M4x8

EX Spec.

NN NN

24



25

2-3

TF=¥7297 IN=T

ARCH FLAP GROUP

800-02-30002
806-02-30002x5mm

5
2N
&\

42
{ % 5-pax.1/4)

2-3

T—=F729v/ T—F

ARCH FLAP GROUP 900-02-30002

806-02-30002:x6mm

Ref.No. Parts No. Descriptien Q'ty ] Remarks
RUEE HeEs MR % B i w® =
1| 800-02-30110 | Upper Flap 737 (k) 1
2 | 900-02-30120 | Corner Flap I-$-3397 20
4 1900-02-30210 | Arch Flap Spring (@0.65) 7-37597° 3702 (60.65) | 20 |9 ~ 15.5 pm
806-02-30210 | Arch Flap Spring (#0.65)  7-F75+7" 37 2 (#0.65) | 20 |Ex3 ~ 12 mm
906-02-30210 | Arch Flap Spring (@0.68)  7-7397°37 wvy (40.65) | 17 |5 ~ 6, 1/4
5 | 900-02-20220 |Flap Stand 3.7 At 29
6 | 900-02-30310 | Arch Flap Spring (#0.8) T-F57 37 U (00.8) | 10 {9 ~ 15.5 mn
906-02-30310 { Arch Flap Spring (#0.8) 7-$2397° 37977 (60.8) | 10 |Ex@ ~ 12 mm
906-02-30310 | Arch Flap Spring ($0.8) 7-F7597° 37 00 ($0.8) 13 |5 ~6. 1/4
7 |900-02-30412 | Right Bandway Stand EN OV 0 q280y 1
8 | 900-20-13160 | Side Flap, Right 77 (H, £#) 1 | SO00H
9 | 900-20-13170 | Side Fiap, Left 737 (k. &H) 1 | 5004
10 |300-61-1C170 | Left Flap 72997° (ALY || boum
11| 900-02-30140 | Corner Flap(END) -+-757 (O A) 4
12 | 04391-120500 | Snap Pin, No.5 ATt Y, No.5 2 |5~ 12m
(12) ' 0491-120500 |Srap Pin. No.5 T E Y. ek 1 [15.5 om
13 | 900-02-30160 P78 -} I [EHR %o
41 | 900-02-30200 | Arch Flap Spring Set{$0.65) Q@0 |9 ~ 15.5 mm
7-$7337° 20" 94 o (9 0.65)
(41) | 906-02-30200 | Arch Flap Spring Set(¢0.65) (20¥ | Ex9 ~ 12 mm
(41) | 906-02-30200 | Arch Flap Soring 5et(¢0.65) a7 |5 ~ 6, 1/4
T~37397 32907 19+ ($0.65)
42 | 900-02-30300 | Arch Flap Spring Set($0.8) (9 [9 ~ 15.5 mm
7-$0347" 27 09 191 (0.8}
(42) 1906-02-30300 | Arch Flap Spring Set(&0.8) 9 JEx3 ~ 12 mn
(42) | 906-02-30300 | Arch Flap Spring Set(0.8) (2 |5 ~6, 174
7-F3397° 27" Wy ok (@ 0.8)
43 | 900-02-30402 | Right Bandway Stand Set BN R et (139 ~ 15.5 mm
(43) | 906-02-30402 | Right Bandway Stand Set (1) | Fx9 ~ 12 mm
(43) | 906-02-30402 BN 112571 bob () [5 ~6, 1/4
51 | 0181-105001 [N, N5 58
I :
| |




F=b azs b

POOL UNIT

900-03-90002

Rel.Nu. Perls No. Descriplion Q'ty Remarks
RuES | fhEs B oan H nE ® &
1 900-03-10002 | Peol Feed Group A Ll VA 1
2 | 900-C3-2000 Self-foading Group DA FRAEY -7 1
3 1 900-(3-3000° Pgol Box Group 7 M R - 1

26




27

T=Ti=F -7

POOL FEED GROUP

\\{.

o

3-1 900-03-10002

7

io

|
|
-

T-LT7~-¥ Th-7

3-1 POOL FEED GROUP 800-03-10002
Ref.Ho. Parts No. } Description Q'ty Remarks
REES BRES B} HEH nE

1 800-03-10111 ! Plate hut T b-biab !

Z D00 04 2017 ! Brake Temzion Arm Spring 7 b 17 - L37 Uy

3 800-03-10130  tim:: Swich Bracket — A'vb 48T Uuba{937 34vt

4 0511-110808 Stop Ring. E-8 b7y, E-8

5 0750-110093 Hicro Switoh,LS-3 344034»¥, LS-3 OMRON ,VX-013-143

4 9C0-03-11000  Pool Motor Assemb 'y 1

42 | 960-03-12001 . Paol Shooter In Assembly 7 -dia-5-{U7ui¢ 1

43 | 900-03-13000  Pool Shooter Out Assembly 7 -d92-5-7947wis 1

44 | 9C0-03-14200 | Pool Touzh Reller Assembly 7 -#3+F0-3-Fuvs 1

51 | C111-108025 | HBS, M5x25 4

52 | 0111105010 | HBS, MSx10 1

53 | C111-1040t2 | HBS. M2x12 2

bd Ulbi-1UBUSU PHy, MoxoU [ - 0

55 | C181-106001 | HN, M6 1

56 0181-105001 HN, M5 1

57 | 0191-1CE001 | CN, MG t

58 03'1-061310 Pk, M6 1

59 | 03'1-051310 | Ph, Mo 4

60 03:1-041008 PW, M4 2

61 0321-05C913 SH. M5 4

62 0321-04081C SW, W4 2

63 | 0111-105008 | HBS, N5x8 2

64 0161-103015 PMS, M3x15 2

65 | 0311-0308C5 | P, M3 2

66 0321-0306C7 SW, M3 2




T=N74—FE=F— Tuvq T=lha—F—4r Tvirq

3-1~1 POOL FEED MOTOR ASSEMBLY 900-03-11000 i oovs 3-1-2  POOL SHOBTER N ASSEMBLY  900-03-1200]
e 807-03-11001 czoovs

'

! %Z@/;:\\

Ref .No. Parts No. Description Q% ty Remarks
RuEs i B oa & B >4 | - Ret .No. Parts No. Description Q'ty Remarks
T RbES BaES B & % HE
1 900-03-11114 Pool Motor Base 7 -hE-ha -2 1
2 ¢ 000-03-11121 Drive Noller 1"7:78 3 1 1 200-023-12110 Pool Shooter in, Uopor FR EES SR e ] ]
3 900-03-11130 Lower Roller Skaft p7E-3-ye 2t 1 2 300-03-12120 Paol Shocter In, Lower 7 -z-9-40(F) 1
4 | 900-03-11140 | Pool Motor 2 pphe 1| PH, 100V 3 | 309-03-12130 | Gu:de Plate, Right DAY T -k 1
- ' 4 | 300-03-12140 | Pool Shocter Guide In 7ok 4Y 4y 1
907-03-11120 T LS~ 1| 3PH.20CY 1317 . - hga—§=7 Ty
5 0770-240021 Condenser 15 - ] SPH.10CY 5 9J0-23-12152 Pool shocter Bracket 7' -hya-9-7" 9k 1
51§ 0111104012 HBS. M4x12 2
51 0111-106018 HBS, M6x18 4 52 | D131-105020 HB, M5x2C 1
52 | 0111-104010 HBS, Méx1d 1 53 0181-105001 HN, ¥5 1
53 | 0121-106010 HSS, Mex10 2 54 0311-041008 | PH, M4 2
54 | 0311-041008 PH, N4 1 35 0321-0428°C SH, Mé z
55 | 0321-D40810 S, Né 1




TS FOA—TF— Tuirg

3-1-3 P00L7Sl'ib;0dTE7R 707UFT7A7SL‘54EMBLY 900-03-13000 3-1-4  POOL TOUCH ROLLER ASSEMBLY 900-03-14000

} \ \ﬁ/ N
a——® | PN
o @Qv
& /@/\Q\ ’ ,i)
o X\

7
Ret.Na. Parts No. Deseription 0ty Remar ks
] RS BERES o & B oe w s
Ref .No. Parts No. Description G'ty ; Remarks
BaiES BaEs EU I T ‘fii w = T | 900-03-14110 |{Eccentric Shaft ¥R 7 1
2 900-03- 14121 | Touch Lever FUN - 1
! YUU-U3-1311U 'rool shoster Qut, Upper 7" =ha=g-rir () l 1 3 YUU-U3- 1421V | Lower Kotler 0/G-7- 1
2 | 900-03-13120 - Peol Shooter Out, Lower 7 k=17 (R il 4 | 0611-025904 | Bearire, €690dzz N7, 690477 !
3 | 960-03-13132 | Pool Shooter Guide Out, Right 7 -kn-2-p7 V79 | 1 5 0481120600 Snzp Fin, No.6 37ty No.6 2
4 1 900-03-13140 | Fooi Shooter Gu.de Cut, Left 7 -Wa-3-% {1V 70h (%) | 1 6 0511-123716 Stop Rirg, #-37 A7 Uy, 437 1
i 7 052C-111015 Bush, MB1G13DU 7 w2, MB1015DU 4
j 8 0830-18C015 Rubber Knob, KP-103 SN -0 0e2 KP-103 1
51 0111-104010 HBS, Méx10 4
52 ‘ 2311-041008 PW, M4 4
53 ' 0321-D40810 S, H4 ;4 4 900 03-1420C | Lower Roller Set a70-3-tu b [{D]
' i
i 5 0311-061310 PH, ME 2

29



ToT o TER FN—7 T8y FRR TN—T
Ref .No. Parts No. Description ty | Remarks
RUES EpnES 8 &% & B wR| ® 2

1 960-03-20111 | Tube Holder Bracket F1-7 #0577 St 1
2 | 900-03-20212 | Wire 1
3 | 900-03-20220 | Wire Adjust Bolt |
4 | 900-03-20310 | Pusher Bracket 7 ye-7 Ik 1
R 5 | 900-03-20320 | Holder Coilar Y -h3- 2
o ! 5 | 900-03-20330 |Pusher Plate -7t H
o 7 | 900-03-20350 |Hinge Coller vy 5 i
: 8 900-03-20360 | Pushe: Return Sering I e AT s 1
5 /@ i 9 | 900-03-20371 |Wire Spring 2427 Y 1
2 f\, 10 | 900-03-20380 |Hold Bolt H-F # A 1
g0 ! 11 | 0290-204100 | Nylon Nut. N4 $azish, W 1
EE 12 | 0830-320013 | Spacer, 4xi» AV oi-, 45 1

1

i

i
' 41 900-03-20202 | Pusher Wire Set T are-74%-tvh 1
L #2 | 900-03-21001 | Self-loading Flap Assembly 7' -M9/3-3%3I57 Tove | 1

o
o g \ 0 51| 0111-105015 | HBS, W5x15 2
o \ > 52 | 0111-105012 | HBS, M5x12 2
Lo i\ 53 | 0111-104035 | MBS, M4x35 2
[ 7 54 | 0111-104025 | HBS, M4x25 2
\‘S(i% N 55 | 0111-104010 i H8S, WdxI0 2
Lo o " 56 | 0181-106003 | HNCT). M6 1
> \ \\\ 57 | 0181-105001 | HN, W5 1
2 (™ - 58 | OIBI-104001 | HN, M4 3
N ° 1 59 | 0311-051208 | PW, M5 5
N 60 | 0321-050913 | SK, W5 5
SOy e §1 | 0321-040810 | SK. W4 z
a@l) }9«\ |
3 /a\& PRI I P S S R : ‘ !
56 /\.\\ [‘\\ i Lo b Hocdin N se| |
. 4;15“_\ pS 5 RETIANE e
\;f) 4 \) 0 5 RHETS, i
Gl , / g r"é/ A' Lo e T Tl T
5% 2} w3

30



T=NTrd oy FERTTFT Toiy

SELF-LOADING
FLAP ASSEMBLY

900-03-21001

TNDLR s FERITT Tuis

/)

i

7

<\

LI

{

7

TETit= s,

3-2~1 SELF-LOADING 800-03-21001
FLAP ASSEMBLY
Ref .No. Farts No. Description @'t Remarks
RHES HRES # & & B <4 [
1 900-02-21110 | Self-loading Flap Base T FEEAI5e7 N -7 1
4 900-03-21210 | Self-loading Flap, Right Dx9»¥§tR7747° () 1
S 900-03-21220 |Barrier Plate Y77 -t 4 | 6m.1/4"
(5) | 900-03-21220 |Barrier Plate Y77 -t (@ | 5m,
6 | 900-03-21230 | Magnet, 2BLx6.5Wx5t 713{137 3wk, 28Lx6.5Mx5t 4 | 6m,1/4"
(6) | 900-03-21230 | Magnet, 28Lx6.5WxSt J13(R3Y Fob, Z8Lx6.5Mx5t | (2) | Sm,
T | 900-03-21310 | Self-loading Flap, Left T3 EIMI797 (E) i
4 900-03-21200 | Seif-tpading Flap T3 EMTTT () bvh
Rizht) Set
42 | 900-03-21300 | Seif-toading Flap T493E T () boh
{teft) Set
51 0161-103010 PMS, M3x1D 4
52 | 0181-103001 HN, M3 4
53 | 0311-030805 | PN, M3 4
54 | 0321-030607 SW, M3 4




Tty YA F—TF

—nfy 7R TN-=7 — -3~
53 pOOL 80K GROUP  900-03-30001 93 POOL BOK GROUP  800-08-30001

906-03-30001xs~6mm

Ref.No. Parts No. Description 0ty Remarks
RERS Maks I 284
64 T
gisn 1| 900-03-30110 | Ponl Cover 7 - - 1
LA 2 | 900-03-30721 | Pool Box Door T M 92 7 1
g 3 | 900-03-30130 |ODoor Handle [t 1
4 900-03-30141 | Guide Block N AY 7 0s 1} 14=~15.5mn
900-03-30190 | Guide Block 14V 7 0w 1| 9~12m
906-03-30141 | Guide Block LRIwA T Q)| 5~6mm
5 | 900-03-30150 | Strap Keever L 1
6 | 900-03-30162 |Balance Bar Spring NIAN =270 1
7§ 900-03-30170 |Pool Cover Holder AN B - 4
8 | 900-03-30181 | Adjust Spring Hook T 2T U TS 1
9 000-03-30211 | Balanzoe Bar SN - 1
10 | 500-03-3022) |8Balance Bar Hoider N I2N - - 1
1 900-03-30232 | Balance Bar Shaft N 372N -inTh 1
12 | 900-03-30311 | Poo! Switch Base 7 -hReIN -2 1
. 13 | 100-06-10180 | Insulaling Sheet e - 1
| \\ 14 0611-060028 Bearing, MF12877S N T, MR128Z28 2
i s 15 0750-110030 Micro Switch, LS-4 f90r4s¥, LS-4 1 | OMRON ¥X-013-1A3
i e 16 100-04-20190 | Brake Tension Spring Ring 7 L-474327 4 ! 1
: ~l 17 0890-290001 Twist Stopper FAARAPYN - [
| 18 0890-160013 Magnet Catch, TL-229S I Frbheo¥, TL*?ZQS; 1
! li
io63 i
L
18~ a1 0111-105030 HBS, W5x30 2
NG lu‘ﬂj 52 | 0111105010 | HBS, MGx10 2
RN \Vy,« N ] 53 0111-104020 HBS, N4x20 1
Ny /;X, ‘ 54 0147-105030 FMS, N5x30 4
/h\”\}j 55 | 0141-1B3006 | FNS, N3x 6 2
/’ - 56 | 0151-1G5010 | TMS, NSx10 2
- a7 Q161 103050 FNS, NOxGQ i
58 0161-104020 PNS, Ndx20 3
59 | 0161-104008 | PMS, Mdx 8 2
60 | 0161-103018 | PNS, W3xI8 2
8! 0181-106001 HN, NB |
62 | 0181-105001 | HN, NS 3
63 0181-104001 N, M4 4
54 | 0191-106001 |CN, M6 1
65 0i11-10502% HBS. M5x25 1
66 | 0311-061310 | PW, N6 1
67 | 0311-051208 | PN, NS 7
68 | 0311-041008 |PW, M4 2
63 | 0311-030805 | PW, N3 2
59 70 | 0321-050913 | SW. NS 5
n 0321-040810 SW. M4 2
72 | 0331-051010 1 PH, HS{C.Da10) 2

32



Y- azv = -7

4 REEL UNIrT 800-04-30002 4-1 REEL GROUP 900-04-10000

ef . No. Parts No. Description G'ty Remarks é
BRES I 23 4 ® 3
900-04-10000 | Real Groun Y-l L= 1 ]
900-04-20002 | Reel Control Group Y-NEIES -7 1 %
, o~ /
/ /F \ e %
s{ ~
— \\




4-1

Y- -7

REEL GROUP

900-04-10000

Ref HNo. Parts No. 1 Description 0'ty | Remarks
SYHES BRES B8 £ B 8- [CE

1 300-04-10110 : Ree! Guard, Front V-u - (R 1

2 | 900-04-10120 | Reel Guard, Rear - - GA) |

3 100-04-10110 | Reel Nut Handle Y-hrw bbb 1

4 125-04-10112 | Reel In Circular Y- y-%27- 1

5 125-04-10122 | Ree! Out Circular Y-A7TH-¥13- 1

7 125-04-10210 | Rear Nut Urtsh 3

8 615-04-10150 | Ree!l Center Guide Y=hva-n" ¥ 3

9 0030 460004 Arrow Label (Risht Dircction) Y-AElk& FI3A L(EFD 1

41 900-04-11000 | Free Angle Bracket Holder Assembly 1

YTy 07" Py bdhy —Tais

51 0017-106025 HBS-S, M6x25 1

52 | 0017-106012 | HBS-S, Mbx12Z b

53 | 0111-506025 | HBS, N6x25 2

54 0111-114020 HBS, M14x20 3

3 N311-561310 W, ME 2

56 | 0311-062016 |PW, M6 (0.D. 20, t1) 1

57 0321-143026 SW, M14 3

FU=TF AT Sy bR —

4-1-1

FREE ANGLE BRAC

Fauly

KET

HOLDER ASSEMBLY

900-04-11000

Ref .No. Parts No. Description @'ty Remarks
RULES Do S i @ # -2 " =

1 | 900-04-11110 | Free Angle Bracket Holder 2U-7»7 N7 Fywbisy - 1

2 4 100-04-11131 WAy 4K A-7- 1 | Imbl tER

249-04-11120 | Free Angle Roller M1 M-7- () EX, EWwS5S~6m
TN b
3 | 249-04-11130 | Free Angle FN-FY M-5-7 s b 1
Roller Bracket

4 0421-106030 Rivet, &6x30 N st @6x30 2

5 0511-210600 PN, &6 Fuintst, @6 2

51 | 0181-106001 | N, NG 2

52 0291-106103 455, M6x15 AT AR 4

(RY %), Mex1S

34




y=pem7iv="s y=L3@In-7

4-2 REEL CONTROL GROUP  900-04-20002 4-2 REEL CONTROL GROUP  900-04-20002

Ref .No. Parts No. Description 0’1y | Remarks
RUES Hais # & & K KRR ¥
89
@ @/ % % | 500-04-20111 |Reel Unit Base $-A1Zyhy R 1
™~ o % 2 900-04-2012C | Reel Shaft Y-47+7h i
3 900-04-20130 {Ree! Shaft Collar Y-k 7bh7- 1
- 4 | 900-04-20142 |Brzke Tension Holder PR 1
12 ?\ ! 5 | 900-04-20150 | Brake Tension Holder Shaft — #AY —¥a2b 1
i @ ;/ . 6 | 900-04-201R! |Brake Belt Tightener T M- 1
3 \\\ 7 | 900-04-20171 |Brake Tension Arm Spring T L-47053/7-037 WY 1
13 [ / ; >, 8 | 900-04-20180 |Bearing Space Collar AT AN -Ah- 1
N 9 | 0770-140040 | Spacer -t 2
2 / 7 . 10 | 100-04-20270 {Reel Brake Pulley A 7 1
/ i 0611-026005 | Bearing, 6005zz N 7Y, 800522 2
m / /%u / W2 0511-124718 Stop Ring, H-47 A7 U0y, H-4T 2z
S ! . Mshy 13 | 0511-111916 | Stop Ring, E-1 zha7 U8, E-19 !
~ \ [Ny | : / 14 0511-111210 Stop Ring, E-12 AT, E-12 3
\ \ \/ | 15 | 0520-111515 | Bush, WB15150U 7' 972, MB1515DY 2
: 17 100-04-20130 | Brake Tension Spring Ring T L-5TvanA 2w Ny 1
41 900-04-21001 |Reel Brake Arm Assembly W-A7 V-AT-hT 74 1
42 | S00-04-22000 |Breke Belt Assembly T LA AT 1
43 | 900-04-23001 | Spring Adiust Bracket Assembly 1
AT WA TFY e RNT FhubTeig
51 0111-506025 HBS, MExZ5 1
52 0111-505010 KBS, Mox1D 2
53 | 0111-106020 | HBS, M6x20 3
54 | 0121-106020 | HSS, M6x20 Z
55 | 0131-106020 | HB, N6x20 3
56 | 01R1-10RONT HN. MR 3
57 ¢ 0321-061215 | SN, M6 3
58 | 0321-050913 | SW, M5 2
59 | 0491-106001 HN-F, N6 3
i i
1 I




4-2-1

Y=WFL—FT—h Tyvd

REEL BRAKE ARM ASSEMBLY

900-04-21001

Ref .No. Parts No. Description §'ty Remarks
REES BaES i E 11 BR w =z
1| 900-04-21112 | Reel Brake Arm -k LT 1
2 100-04-11131 Ny 4y a-3- 1 | 9mbl FOER
249-04-11120 | Free Angle Rolter FU-T/% a=3- 1) |EX, BRI ®D5~6am
E 2N
3 | loc-va-zzuio 'Free Slide =R B=3-7" G5l 1
Rol ler Bracket
4 0421-106030 Rivet, ®6x30 U\ oh, ¢ 6x30 1
5 0511-210600 PN. &6 7 wiatat, @6 1
6 0311-081816 PY, M8 1
7 100-04-20180 | Brake Tension 7 L-krvvay 1
Spring Ring Ty Ly

4-2-2

BRAKE BELT ASSEMBLY

Tl—FRUt+ Toba

900-04-22000

Ref No. Parts No. Description 0ty Remarks
RuES HHES B & BN R w =
1 900-04-22111 | Brake Belt 7N b 1
2 | 900-04-22120 ! Brake Belt Holder 7' LA AR - 1
3 900-04-22130 | Brake Belt Holder Collar L= AT -h3- 1
51 01312-004020 | HBS, M4x20 (SUS) 3
52 0291-204100 HN, N4 3

36




RATULFPS ez b TS bt Tulra

4-2-3

SPRING ADJUST

BRACKET ASSEMBLY

900-04-23001 9

E i ]

f= P8

BODY UNIT

900-05-90004

2

Ref.No. Parts No. Description 0'ty Remarks
KBS HaES LR nE & =

)} | 900-04-23110 | Spring Adjust Bracket  X7TUUH 7Y #RET S4eb Ref No. Parts No. Description 0ty Renarks

2 | 300-01-72140 | Feed Upper Roller Spring Adjuster AHES HaBs U HE & %

J4=b Tul Q=337 ¥ 7w K-
1 S00 05 10004 Budy Giouw LR E S 1
91 0221-206002 | Wing Nut, M6 $Rivb, MG
52 | 0181-106001 | HN, N6

37



¥« W=7

7 In-7 - ] -
5- | BODY GROUP 900-05-10005 il BODY GROLP 200-05-1 0005

Ref _No. Parts No. Description Q'ty | Remarks
RHiEs g2 B & £ B 55 3 w %
1 1 900-05-10117 | Bodv Frame AL 1
2 | 900-05-10121 |Front Door, Right Jo/h T7(B) 1
3 900-05-10130 | Front Door, Left Joshb 7(E) 1
5 | 900-05-10151 | Rear Pane! YN’ 34 1
6 | 900-05-10161 | Side Aoron 44 17" 02 1 | 650W
7
8
9 | 900-05-10181 |Rear Operation Cover URHR{EAN - 1
10 900-03-10212 | Fower Supply Switch Bracket 7' L-I-7" Jub 1
1" 900-05-10220 | Arch Cover Stay. Right 7-FIN -35-(F) 1
12 | 900-05-10230 | Arch Cover Stay, Left 7-HIN =357~ (%) 1
13 900-05-10241 IR N EAK) 1
900-80-50121 | Label (Loading) 1
14 | 900-05-16251 B GEERY 1
900-8C-50131 | Label (Run) 1
15 | 900-8C-50114 | Transformer Cover 1 | AE.G Spec.
17 | 0890-130199 |Caster, Fixed £25-(Bw) 2
18 | 0890-130198 |Caster. Free fr35-(B4E) z
19 | 0890-160002 | Magret Catch, C-100-B-2 ¥ fvbeef, C-100-8-2 1
20 0890-480089 VL7 (BBER) 1
(20) | 0890-480063 Safety Mark ng(Eiectrical i} 1
2i
41 900-61-1C201 | Uoper Table (Front) Assembly _FE7-7 W(E0) Pos 1| 650K
42 | 900-05-i2001 |Upper Table (Rear) Assembly  _Lili7-7 W(i%)7vin 1
52 0111-106C12 HBS, MEx12 16
53 @111-105C10 HBS, MaxiQ 6
54 | 0142-006012 | FMS, MEx12 4
55 | 0151-105035 | THS, NSx35 1
5f | G1G1-10500R | THR, M5xR 1
57 | 0151-104008 | THS, H4x3 2 | AE,G Spec.
58 0152-005008 THS, M9xB (SUS) z
59
GC 0161 103000 M3, W3xB z
62 0181-103001 HN, N3 p4
53 0311-061310 | P¥, M6 20
64 | 0311-050913 [PH, NS 2
65 0311-030805 ' P¥, N3 2z
66 | 0321-061215 - SW, N6 18
67 | 0321-050813  SK, M5 6
B8 | 0321-030407 S, N3 P2
68 0491-105001 i HN-F, M6 j 4

38




EEmF—FN W T et

5-1-1  UPPER TABLE FRONT ASSEMBLY 900-61-10201

/ t;\\H\\‘§/\>

~p

3
Ref .No. Parts No. Description @ty Nemarka
REES BaEs 8 a s H a2 % T
1 | 900-61-1021% | Upper Table, Front Ba barl -] 1 | 650%
Fa YUO-US- 1112 fable Koller 7=/ B-7- 5 | 18UL
3 1 900-05-11130 Table Ro!ler Shaft 77 ho-3-#7h 5 | 180L
4 1 0511-170716 Stop Ring, G-7 AT, 6T 5

39

5-1-2

EEmF—TA W Tt

UPPER TABLE REAR ASSEMBLY 900-05-1200!

Ref.No. Parts No. Description Q'ty Remarks
RUES Haks & 2B #

1 1 800-05-1211% | Upper Table, Rear Beli: FavaF K 3 1

Z YUU-Us-1112U | table Kotier 7=/ ME-7- 5 |180L

3 900-05-11130 | Table Roller Shaft 77 mo-7-n7t 5 1180L

4 | 0511170710 | Stop Ring, -7 297U, 6T 5




|E-HB =

6 ELECTRIC/CONTROL UNIT  900-06-90002 b1 ELECTRIC GROUP 900-06-10003

RefNo. © Parts No. Description Q'ty Remarks
RUES ! HRES B &£ H 35 4 & =
1 900-06-10003 | Electric Group BLy -7 1
2 | 900-06-20060 | Control Group Hlwy -7 !
3 | 900-06-30002 | Harness Group N335 -7 i

40



6-1

B% -7

ELECTRIC GROUP

900-06-10003

6-1

_E Irn-7

ELECTRIC GROUP

900-06-10003

et .No. Parts No. Description Q'ty Remarks
RHES Hags L 5§ w =

1 300 0C 10110 | Seaiing Motor ThO-NE-4- 1 1 SL¥S,1PH, 100V
0780-110003 Ivbo-A3-9- 1 | EN-DBH,3PH, 200V

2 900-06-10120 | Proximity Switch, LS- SHEI(F, LS-1 1

3 900-06-10130 | Proximity Switch, 1S-2 SEERF, L5-2 1

4 | 900-06-10140 | Proximity Switch, L$-5 (57, 155 1

5 | 900-08-10213 | Transformer Base [S2ZA 1

6 | 900-06-10220 | Heater Transformer t-3-+303 1 | 1PH,100Y
900-26-25310 E-9-b7uL 1 | 3PH.200V

7 | 900-06-10231 | Transformer (for I.C. Board) B2 11 1PH,100Y
900-26-25320 BlE b 1 3PH. 200V

8 | 900-81-10110 | Transformer {for Power Supoly) 1 E.G.CE Spec.
anO-R3-10110 | Transformer (far Power Suooly) 1 | A Spec.

9 900-06-10160 | Smake Fan AE-0272 1

10 100-26-16120 | Timing Notor Pulley MY 157 -0- 1 | SOHz
100-06-10130 | Timing Notor Puliey MY -5-7" - 1 | 60Kz

n 0710-110108 E=) oREFRS 1
0710-110107 | Start Switch 1

12 | 0710-110102 Bk 2407 1
G710-110108 | Stop Switch 1

13 | 0710-120033 | Selector Switch(Feeu/Reverse) IE#afs7 1

14 0710-180010 Tension Dial ¥ AT 1

15 | 0730-110057 Power Supply Switch 7 b 1 L 1PH, 100V
0730-110003 7 b 1 1 3PH, 200V

6 0770-110071 BET (RFL) 1

17 0710-140042 Operation Ready Switch with Lamp 1

18 | 0O770-220017 Variable Resistor (Tension)  7¥aud Ya-k 1

19 0740-120147 Cord Connector, TSAIL 1-F 339%-, TSAIL 1

20 | 900-06-10190 |Termina! (12P) B-3t8 (12P) 1

21 | 0740-110232 | Terminal (2F) §-3t4 (2P) 1

22 | 0831-320009 | Spacer, 6x5 A -4, 6xb 4

23 | 900-06-10171 | Smoke Fan Bracket 2F-47177 Srab 1

24 | 907-05-10131 | Front Operation Panel FOHBIEN 1 t

25 | 0770-240016 | Comdenser W7 - 1 | 1PH,100¢

26 0750-130057 Lead Switch 1 j CE Spec.

g 0750-130058 Megtet (fur Lead Switch) 1| ¢C Spec.

28 0890-320012 Spacer ,15L 2

29 | 0890-320011 | Spacer. 7L 2

30 | 0710-170249 | Emergency Stop label T {CE.Spec.

i

Ref  No. Parts No. Description 0"ty Remarks
REE8 MAEES ;& % 341 & =

a1 0n36-104008 PMS-SP. Mdx R 14

52 0036-104012 PMS-SP, Max!2 4

53 0036-103008 PM5-SP, M3x BRI FED » e ¢6) 4 | PW, 46

54 1 011-108020 HBS, M8x20 4

85 | 0111-106012 HBS, M6x12 4 | AE.G,CE Spec.

36

57 (121-106010 H3S, M6x10 2

58 0142-003012 FMS, NIx12 (SUS) 2

59 | 0161-104015 PMS, Maxi5 z

60 | 0181-1080C1 HN, N8 4

61 0187-106061 KN, N6 4

62  0311-81816 PH, N3 8

63 i 0311-062016 PW, N§ (0.0.20, t1.6) 4 | E,G,CE Spec.

64+ 0311-061310 PH, N6 4 |4 Spec.

65 0321-030407 SW, N3 4

65 0321-081520 SH. N8 4

67 © 0321-961215 SK, N6 8

68 0161-104020 PMS, M4x20 2

69 . 0321-050913 SH, N3 4

7 0311-051208 PW, WS 4

71 0111-105008 HBS, M5x8 2

72, 0151-104010 THS, M4xio 2

73 . 0181-104001 HN, N4 2

74 0321-040810 SW, N4 2

75 0161-103325 PMS, M3x25 2z

76 0161-103215 PHS, M3x15 2

77 0152-004908 THS, Hdx8(SUS) 3




6-2

sy -7

CONTROL GROUP
Avb0—bBy X Tuisg
6-2-1 CONTROL BOX ASSEMBLY
(zooVv)
?/SI
‘ i
<’
\ s
I
i
i
|
|
Ref .No. Parts No. Description 't Remarks
Rib#Fs aads B & ¥ ® £
1 900-26-34110 | Controt Box Assembly Iha-Ml vPRTeY ¢ 1oreoov
2 | 0890-480064 | Label (WARNING) 1 {Ex Spec.
51 | 0151-104008 | TMS, M4x8 2

42

H® Ju-7
6-2 CONTROL GROUP 900-06-20000
AVbA=REy TR Tuia
6-2-1 CONTROL BOX ASSEMBLY  900-06-21000
(1o0ovVv)

Ref No. Parts No. Description Q"ty Remarks
RES HaES oS # HE % B
1 900-06-21001 | Control Box Assembly IA0-bE 9 TRT 24 1| 100v
2 | 0890-480064 Labe! (WARNING) 1 | Ex Spec.

51 0151-104008 THS, M4x8 2




6-3

Ri-8

n-32 -7 @R 38 200V)

RUEE | BAES B o& b B Y- w oz
o 11 900-26-34301 | IR ALy b ]
] BHEA" 2 1-1 [ 200-26-3£310 | CON-1 38 520-748 m
@( RN A LR 1-2 | 900-06-30190 | 79034 ¥R coiiri m
oN2 {5 J943v9" / 2 [ 900-06-30142 | CON-2 U 5sbR1u3 2508 1
“Ne - / 3| 900-06-30152 { CON-4 77 o4, 7555 /AN 8 (3577 | 1
[ 052 | pacs / 4| 900-26-34130 | CON-5  ¥-5-38 |
(94 (55 mwneaa / 5 | 900-26-34130 | CoN-B 13728 1
NPT 34 (D/ § | 900-26-1710 | Tubldatbad (17 52D 1LSFL-l, G (3 ame-F W)
e 61| 0710-160026 Q) | SFL-1, G i, 3000-m L)
FTohUIh 6-2 | 0740-120189 0y | ER-02v
A
CN3[A275 3R RIS~ (-2 7 10740 120190 | 7ocRiarIasi- (APREISH) 1| eLp-ozy
8 900-06-3021C | 70> M-8R 1
CNZ BRI | avro=-02"L-% S | 9G1-06-301iC | BRS-7' 4 H
/ 10 | 960-26-3412C | b3227' L-$-#2 |
r JUU-UB-3UZ20 | BE-9-1R 1
EOT
CNS [T ) 5-uv2 8-9-
I —LE-9—
[ . b5ty
1' IyhAAvF(£I 3av) | %F;MA - — @
. P i P
| : : e \ \ 1 E-9-F373 : \ £-9-
chg , 52/R { TRz ] . 7]
__J— [ W4/Wby_~
T2
@ @ o K2 b— L =P -~
Y2 :
%1 _b— | \
1+ i 2 34
£ o ER V8 E Ac200v
< l'—‘-"i 50/60Hz
T3
£ E
E

43



s .y
B~-3 a3z 4u-7 (R ¥R 100V)
RiHES | HaES # & & B nE & £
CNY L
1| 900-Z6-34301 | R/ (AL Y b 1
BN 2 Ey b 1-1 | 900-26-34310 | CON-1  #fkr{-Fi [¢]
1-1 1-2 | 900-06-30190 | 7= 434 ~* R hi R W
.
CN2 / Lol Jotavy” / 2| 990-06-30142 | COM-2  USsba1-F2305- I
g sk 3 |900-06-30152 CON-4 7 b-%,959F WMV R Qe [ 1
o / 4 1900-06-30110 | CON-5  &-4-8% 1
LN / 5 |900-06-30120 | CON-6 3288 1
. /
{5 1T @ 6 [900-26-17110 | 7sbadartst (7 932 1| SFL-1, Q-F 288 W)
FAPSERAS 6-1 [ 0710-160026 | 7s42{+F (FH&) Q) | SFL-t, -F 4, 3%05-@ L)
. 6-2 | 0740-120180 | P=ia{-3200- (34 (1) | ELR-02V
CN3|#2 vazunazge-
@/’ T 10740-120190 | 7=42{=F3305- (RERI8E) 1 | ELP-02V
8 | 911-06-30160 | 74ix+7 R 1
CNA 1 alo-uztu—+ 9 | 900-06-30160 | &7 8 '
. - x 10| 900-06-30170 | +3237° L-h-%& 1
| ~h735y
Yh0-h75y7F 11| 900-06-30220 | t~5-88 1
o CL2 | ZR3®o5w7
@ SCLI| #gyb /A"
Flio:ﬁ SQL2| Zxa®vL /A"
St
EE" w72 SOLY| FEvL /4"
AE-0T7Y
CN5L { ML Te-ux9"8-9-
e
a) .
[ T, SO AEYE
‘ SybAAuF (A3 %3] S99 — D |
: FSW FTR w i
—Lflwﬁ B ] \\ L El j E-%-F3VA ! 9
CNE - | Sz /%2 TR2 H
B ; N e g l i
. Tz Fat e MY
) D o (L : ‘
6-1 L3 b-2 ‘ s M~ Xz TR™ -
NN 2 S EN ! 10 (s)
M % I :
N v R S 1: /!
R | / I L-H- e
i S M3 ACIOOV
/ L7 T i | — LF 250881
/ |
o~ S, S | ~
W2 &

44



6-3

Ref.No.

Parts No.

Description

Remarks

CN3

REVERSE PULSE
[ LS3]CUT GF STRAP
[Ts2] PooL =

CPT10N CONNECTOR

FOOT SW(OPTION) i CSNNECTOR

BRAKL TOR GCAR BOX
CLUTCH FOR GEAR BCX
CLUTCH FOR TENS'CN
SOLENOID FOR REVERSE
SOLENOID FOR TENSION
SOLENOID FOR FORWARD
SMOKE FAN

SEALING MOTOR

POOL MOTOR

T3

Wy —

D@ e ra

©w o -y

"
12

~ =

900-81-10303
900-80-60131
900-06-30190

900-86-10303
900-80-60131
900-06-30190
900-26-33221

900-80-60141
900-06-30152

$00-80-60110
900-80-60120
100-80-10260
0710-160023
0740-160060

0740-120059

900-81-10150
800-80-60150
900-80-60160
900-80-60170
900-06-30220

Dperation Fanel Set
CON-1  Wire Harness (Operation Panel)
Wire Harness for Foot Switch (Secondary)

Operation Panel Set

CON-1 Wire Harness (Operation Panel)
Wire Harness for Foot Switch (Secondary)
Wirn Harnoce for (Dnar Switeh)

CON-2 Wire Harness (Limit Switch)
CON-4 Wire Harness
(Brake, Clutch, Soleneid)(Smoke Fan)
CON-5 Wire Herness (Motor)
CON-6 Wire Harness (Transformer)
Foot Switch Assembly (Hith Conrector)
FOOT SWltch
Foot Switch Connector

Foat $witch Connector

Wire Harness for Foot Switch (¥ith Connector)
Power Supply Cord

Wire Harness for Power Supply Switch

Wire Harness for Transformer for Power Supply
Wire Harness for Heater

00}

CE, Spec.
CE, Soec.
CE, Spec.
CE.Spoc.

Option.
Sk-1
RT16-GP3M

RT16-GR3F

HEATCR

E o—no

MA N
TRANSFORMER

BREAKER

N2/

45




© 1993 StraPuaek Revision No.10 1997. 11.




